o>

\ ""’\u e
W =T

A '/"i\‘i’(}%\.‘\}\n\ LW is \\\‘:‘,

@@@@@?@i@@@@@ 45467829
N\ y ":%t\\'w\.‘
a\/‘? i \’!\)@




Spare parts list for RES2844B

Pos no|Reference no  |Chinese Description English description QTY
1 |8029-660001 ZENEESH Cable/Vde HO7Rn-F2X1.5Mm2 1
2 |8023-900001 [#h#siits Cable Sheath 1
3 |8SBABC04-14 |4Z42 Screw/St4*14 2
4 |8053-810001 |45 Cable Sheath 1
5 [8053-66000303 |Jf AR Switch Panel 1
6 |[8032-660002 AR I 5% Rocker Switch/K2-12-2314-D5-T1-C2 1
7 |8032-660004 [CAESIN Magnet Switch/Jb03-14/2-C1-A1-F2-C3 1
8 EIERAN D] Switch Label 1
9 8092-660001 JUREEN TR A Overcurrent Protective Device 1
10 |8033-660001 EEfS Capacitance 1
11 |8142-66000103 | F#l7% Upper Cover 1
12 ZERNG Main Label 1
13 [8151-66000101 [k} Feeder Hopper 1
14 |8057-600001 SR Pole 1
15 |8SBABC04-85 | FiZ42 Screw/St4*85 2
16 |[8039-131001 T 28 Carbon Brush Holder 1
17 [8023-131001 W HIESS Carbon Brush Set 2
18 |8035-131001 5l Carbon Brush 2
19 |8027-660001  |pNEEzk1 CEBEZE Connection Line 2
20 |[8053-660004 PCB#x Pch 1
21 |[8069-66000301 |Hip| I3 Motor Upper Cover 1
22 |BWWB-10 EEnY s Wave Type Gasket/®10 1
23 |8DB-60802 Tl Bearing/608Z2z 1
24 18013-660004 1 Wave Type Gasket 1
25 |8005-660004 ET Stator 1
26 |[8069-66000401 |HHLF 35 Motor Lower Cover 1
27 18025-66000301 |5 Xk Air Director 1
28 |8028-660002 ¥4k Sponge Mat 1
29 |8SACBMO05-20 |4/~ iEFe Internal Hex Nut/M5*20 4
30 [8039-660006 FE AL AT S 28 Motor Fore-Stock 1
31 [8022-660001 R H Fan 1
32 |[8DB-620202 Bl 7K Bearing/6202Zz 1
33 |8023-660005 HEE Sponge Cover 1
34 |8069-66000201 |5 X % Ventilation Cover 1
35 |8064-660001 SR ] Gear Case 1
36 |8025-660001 7N P Small Gear Ring 1
37 |8052-660001 — AT RN Level 1 Planetary Gear 2
38 [8020-660001 — 2 A Al Level 1 Pin Roll 2
39 [8023-660001 — B Level 1 Axle Sleeve 2
40 18039-660001 — AT R Level 1 Planet Carrier 1
41 18052-660003 TR PE A Level 2 Sun Gear 1
42 |8CC-18 S Jump Ring/®18 Gb/T894.1 2
43 18023-660006 =R Spacer Bush 1
44 |8030-660002 DT Grooved Metal Gasket 1
45 18052-660002 AT R Level 2 Planetary Gear 3
46 |8023-660002 TR E Level 2 Axle Sleeve 3
47 18020-660002 IR AN Level 2 Pin Roll 3
48 |8039-660002 TRAT B Level 2 Planet Carrier 1
49 18025-660002 Kk B Big Gear Ring 1
50 ([8074-660001 NS FR B A Internal Hex Nut/M6+*32.5 4
51 |8069-66000192 |{ij i i Front End Housing 1




52 [8138-660001 |44k} Stop Pin 1
53 |8053-660001  [#4x End Plate 2
54 |8SEABMO04-10 |43k ig4T Hex Nut/M4*10 Gb/T819.1 4
55 18132-660001 Bl Hob 1
56 |8160-660001 |iff%&Hs¢f Set Piece Complete 1
57 |8077-660001 S Flat Key/10*56 Gh/T1096 1
58 |8020-660003 TI%h Cutter Shaft 1
59 [8023-660004 | Jj#likhE Cutter Shaft Sleeve 2
60 [8SACBMO06-40 |py7sfiZie Internal Hex Nut/M6*40 4
61 [8058-66000103 | jie4il Adjusting Knob 1
62 |8053-660005 | B £F 4R Adjusting Screw Nut Baffle 1
63 [(8NDE-10 Bl A ME R Locknut/M10 Gb/T6182 1
64 |8039-660003 JIHR Knife Rest 1
65 [8027-660007 [NFELk3 (L) Connection Line 1
66 |8053-66000201 |[JF&EtR Switch Box Cover 1
67 |8032-660001 It o= Microswitch /Msb-1113-X2Y?2 1
68 [8138-660002 | JFEThi4Y Switch Lifting Pin 1
69 |8042-66000101 |f#hzhIFx& Microswitch Box 1
70 |8SBABMO04-10 |[=H&WE22(/M) Screw/M4*10 1
71 ey N Warning Placard 1
72 [8049-66000103 |#1 )i Engine Base 1
73 |8SFZMO06-25 7N Sk B AL Hexagon Bolt/M6*25 3
74 18030-660001 £ Gasket /96 3
75 |8039-66000401 |/ & 4m Left Tube Support 1
76 [8039-66000501 |4 % 48 Right Tube Support 1
77 18076-66000101 |4l fE Feedstock Canister 1
78 |8SBABCO05-20 |[fZ42 Screw /St5*20 14
79 18142-66000201 | FHLE Lower Cover 1
80 |[8SBABCO04-18 |12z Screw /St4*18 18
81 [8069-66000601 |#fiiE Mz Bayonet Socket Cover 1
82 [8030-660003 |4z fr Shrapnel 2
83 |8049-66000201 |z )HE Bayonet Socket 1
84 |8042-66000301 |#Fiffr Bayonet Socket Box 1
85 |8027-660008 |#fikizEsk (BE4k) Connection Line 2
86 |8041-660001 |f%£kiE Terminal Cap /®6 2
87 |8037-66000101 |#fH#Ek Connection-Peg 1
88 [8094-66000103 |4tk T4 Handle 1
89 |8SEABCO04-10 |yikiz#z Hex Nut /St4*10 2
90 ([8151-660002 B3 ) Collection 1
91 [8028-66000101 |JiHi#k Mat 2
92 |8SBABCO04-16 |12z Screw /St4*16 19
93 [8038-66000192 | # % Supporting Tube 2
94 |8023-600001 e Axle Sleeve 2
95 |8030-600002 B Gasket /®10*®20*1 2
96 [8057-60000292 |i%EAF Axle 1
97 [8031-60000501 (%71 Wheel 2
98 |[8NBB-08 57 4 R B Non-Slip Nuts /M8 2
99 [8069-60000103 |# Wheel Cap 2
100 [8020-66000601 |k} 4 Plastic Pin Roll 2
101 |8049-66000301 |4 Pin Boss 2
102 |8074-600001 LA ¥ Screw /St5*20 5
103 |8027-660005 |mihlfEskl (5% Connection Line 1
104 [8027-660006 B4k (4048) Connection Line 1




105 |[8027-660002 |H4E£k2 (WEBkZ) Connection Line 1
106 [8027-660003 |JfoefEskl (K#4k) Connection Line 1
107 |[8027-660004 |JfociEsk2 (W) Connection Line 1




	RES2844Bspareparts.pdf
	Sheet1


